
 

 

 

Fig. 
No. 

Ser 
No. Fig./Ser. No. Parts No. Name of Parts Qty. U.P(RMB) 

9 1 F9S1 GB/T6170-M10 Nut M10 1 0.50  

9 2 F9S2 GB/T93-10 Washer 10 1 0.20  

9 3 F9S3 GB/T848-10-140HV Washer 10-140HV 1 0.50  

9 4 F9S4 Y480G-09101 Oil pump drive gear 1 41.00  

9 5 F9S5 Y480G-09111 Oil pump shaft 1 28.00  

9 6 F9S6 GB/T1099-3×5×13 Semicircular key 3×5×13 1 1.50  

9 7 F9S7 Y480G-09102 Oil pump body bush 1 2.00  

9 8 F9S8 Y480G-09103 Oil pump body 1 64.00  

9 9 F9S9 Y480G-09105 Oil pump gasket 1 1.20  

9 10 F9S10 Y480G-09112 Inner rotor 1 34.60  

9 11 F9S11 Y480G-09104 Outer rotor 1 34.60  

9 12 F9S12 Y480G-09113 Cylindrical pin 1 1.20  

9 13 F9S13 Y480G-09106 Oil pump cover 1 18.00  

9 14 F9S14 Y480G-09002 Oil outlet pipe flange gasket 2 2.50  

9 15 F9S15 Y480G-09400 Oli line unit 1 9.20  

9 16 F9S16 GB/T848-8-140HV Washer 8-140HV 6   

9 17 F9S17 GB5783-M8×25 Bolt M8×25 2   

9 18 F9S18 Y385T-1-09001 Gauze filter body 1 13.50  

9 19 F9S19 GB/T5782-M8×40 Bolt M8×40 4   

9 20 F9S20 Y480G-09200 Gauze filter weldment 1 4.40  

9 21 F9S21 Y480G-09003 Gauze support 1 1.50  

9 22 F9S22 JX0706P Oil filter assy(SPIN-ON) 1 35.00  

9 23 F9S23 JX0706P Oil filter seat 1 25.00  

 


